
www.tpomag.com
AUGUST 2014

POPLAR TREES DIVERSIFY AN 
OREGON BIOSOLIDS PROGRAM
PAGE 34

Insurance
Green

How We Do It: 
Lagoon treatment 

in Miner, Mo.
PAGE 60

David Breitenstein
Facilities Manager
Lane County, Ore.

In My Words: A look at 
biosolids perceptions

PAGE 50
 

Wipes project earns 
science honors for 

middle-schooler
PAGE 22





Flygt MultiSmart brings a state-of-the-art Pump Station Manager to Xylem’s innovative offering within Monitoring & Control.  
With up to 35% reduction in energy consumption, it can pay for itself in less than 15 months. It also eliminates nuisance  
call-outs and provides a wealth of operational information. 

See the full capabilities of the solutions from Xylem’s Flygt during WEFTEC 2014 in New Orleans
[...]
County (N.M.) Department of Pub-
lic Utilities, which operates a trick-
ling filter treatment plant (built in 
1965) in the town of White Rock, 
and an activated sludge plant (built 
in 2007) in the City of Los Alamos.

Their success comes from determination, a strong work ethic and the 
support of their mentors. Both received 2012 Outstanding Operator of the 
Year awards from the New Mexico Water and Wastewater Association for 
their roles.

 
RAPID ADVANCEMENT

Baca started in 2005 at a now-decommissioned trickling filter plant in 
Los Alamos, doing grounds work and cleaning. She moved to full-time work 

eight months later. “I started learn-
ing about maintenance and how the 
operations process worked, and I 
found it more interesting,” she 
says. Moving up through the ranks, 
she earned more advanced waste-
water certifications.

In mid-2007, she took over the 
lab. “The lab technician left, but 
not before he taught me the basics 
of lab work,” Baca says. “My super-
visor continued the instruction, and 
I read up on the more difficult lab 
procedures on my own.” When a new 
activated sludge plant replaced the 
trickling filter plant later that year, 
Baca moved the lab operation there.

She learned to operate the acti-
vated sludge plant and was promoted 
to senior operator after earning her 
Level 4 wastewater certification in 
2011. She cites Lopez as her pri-
mary mentor: “Chris taught me a 

lot over the years, and is always willing to share his knowledge.”
Lopez started his career in 1992 at the wastewater treatment plant in 

Santa Fe, working in collection system maintenance. He transferred to the 
Los Alamos trickling filter plant in 2002 and there learned about treatment 
processes and equipment maintenance. A Level 2 wastewater operator at the 
time, he earned Level 3 and 4 wastewater, Level 3 wastewater laboratory 
technician, Level 2 water operator, and compost facility operator certifications. 

When the activated sludge plant came online, co-workers trained him 
on that process and on pumps, motors and electrical equipment mainte-

A  S T E L L A R

TEAM
AWARD-WINNERS JENNIFER BACA AND CHRIS LOPEZ MEET EVERY CHALLENGE, 

FROM THE LAB TO THE COMPOST FACILITY, AT THE LOS ALAMOS COUNTY TREATMENT PLANT

STORY: Trude Witham
PHOTOGRAPHY: Eric Draper

wastewater: OPERATOR
top performer

Senior operators Chris Lopez and Jennifer Baca at the Los Alamos Wastewater 
Treatment Plant.

Jennifer Baca and Chris Lopez,  
Los Alamos County (N.M.) Department  
of Public Utilities
POSITION: Senior Operators
EXPERIENCE: Baca, 9 years; Lopez, 22 years
CERTIFICATION: | Both Level 4 wastewater operator, Level 2 water operator,
 Level 3 wastewater laboratory technician, compost 
 facility operator
MEMBERSHIP: New Mexico Water and Wastewater Association
GOALS: | Baca: See her career through to retirement; 
 Lopez: retire, do woodworking  
GPS COORDINATES: | (White Rock plant) Latitude: 35°49’36.12” N;
 Longitude: 106°11’06.46” W
 (Los Alamos plant) Latitude: 35˚52’53.35” N; 
 Longitude: 106˚14’54.34” W

A key challenge for Chris Lopez 
was mastering adjustments to  
the biological nitrification/
denitrification process to account 
for the effects of seasonal 
temperature changes.

Jennifer Baca enjoys lab work and leading lab tours, showing kids the 
process microorganisms and the difference between influent and effluent.



tpomag.com    August 2014   15

JENNIFER BACA AND 
CHRIS LOPEZ LOVE A 
challenge, and it has taken them far. 
From temporary laborer, to senior 
operator in charge of laboratory 
operations, Baca has excelled at 
every turn. Lopez, also a senior 
operator, began in collections, then 
moved to wastewater operations.

While Baca’s challenges have 
included learning about wastewa-
ter laboratory operation and com-
pliance testing and reporting, Lopez 
had to learn to operate a trickling 
filter and an activated sludge plant. 
Both are also helping start up a 
composting operation.

They work for the Los Alamos 
County (N.M.) Department of Pub-
lic Utilities, which operates a trick-
ling filter treatment plant (built in 
1965) in the town of White Rock, 
and an activated sludge plant (built 
in 2007) in the City of Los Alamos.

Their success comes from determination, a strong work ethic and the 
support of their mentors. Both received 2012 Outstanding Operator of the 
Year awards from the New Mexico Water and Wastewater Association for 
their roles.

 
RAPID ADVANCEMENT

Baca started in 2005 at a now-decommissioned trickling filter plant in 
Los Alamos, doing grounds work and cleaning. She moved to full-time work 

eight months later. “I started learn-
ing about maintenance and how the 
operations process worked, and I 
found it more interesting,” she 
says. Moving up through the ranks, 
she earned more advanced waste-
water certifications.

In mid-2007, she took over the 
lab. “The lab technician left, but 
not before he taught me the basics 
of lab work,” Baca says. “My super-
visor continued the instruction, and 
I read up on the more difficult lab 
procedures on my own.” When a new 
activated sludge plant replaced the 
trickling filter plant later that year, 
Baca moved the lab operation there.

She learned to operate the acti-
vated sludge plant and was promoted 
to senior operator after earning her 
Level 4 wastewater certification in 
2011. She cites Lopez as her pri-
mary mentor: “Chris taught me a 

lot over the years, and is always willing to share his knowledge.”
Lopez started his career in 1992 at the wastewater treatment plant in 

Santa Fe, working in collection system maintenance. He transferred to the 
Los Alamos trickling filter plant in 2002 and there learned about treatment 
processes and equipment maintenance. A Level 2 wastewater operator at the 
time, he earned Level 3 and 4 wastewater, Level 3 wastewater laboratory 
technician, Level 2 water operator, and compost facility operator certifications. 

When the activated sludge plant came online, co-workers trained him 
on that process and on pumps, motors and electrical equipment mainte-

A  S T E L L A R

TEAM
AWARD-WINNERS JENNIFER BACA AND CHRIS LOPEZ MEET EVERY CHALLENGE, 

FROM THE LAB TO THE COMPOST FACILITY, AT THE LOS ALAMOS COUNTY TREATMENT PLANT

STORY: Trude Witham
PHOTOGRAPHY: Eric Draper

wastewater: OPERATOR
top performer

Senior operators Chris Lopez and Jennifer Baca at the Los Alamos Wastewater 
Treatment Plant.

Jennifer Baca and Chris Lopez,  
Los Alamos County (N.M.) Department  
of Public Utilities
POSITION: Senior Operators
EXPERIENCE: Baca, 9 years; Lopez, 22 years
CERTIFICATION: | Both Level 4 wastewater operator, Level 2 water operator,
 Level 3 wastewater laboratory technician, compost 
 facility operator
MEMBERSHIP: New Mexico Water and Wastewater Association
GOALS: | Baca: See her career through to retirement; 
 Lopez: retire, do woodworking  
GPS COORDINATES: | (White Rock plant) Latitude: 35°49’36.12” N;
 Longitude: 106°11’06.46” W
 (Los Alamos plant) Latitude: 35˚52’53.35” N; 
 Longitude: 106˚14’54.34” W

A key challenge for Chris Lopez 
was mastering adjustments to  
the biological nitrification/
denitrification process to account 
for the effects of seasonal 
temperature changes.

Jennifer Baca enjoys lab work and leading lab tours, showing kids the 
process microorganisms and the difference between influent and effluent.



16     TREATMENT PLANT OPERATOR

The activated sludge plant (1.4 mgd design, 0.9 mgd average) serves 
12,000 residents of Los Alamos. After screening and grit removal, influent 
is sent to an anoxic selector basin, then to two extended aeration basins 
equipped with fine-bubble disc diffusers (Sanitaire). The flow passes 
through two secondary clarifiers and a UV disinfection system (TrojanUV). 
From there, it is either treated with a chlorine disinfection system (MIOX) 
and sent to a holding tank for reuse, or discharged to a neighboring wetland. 
Biosolids are treated in an aerobic digester (Ovivo) and dewatered on a belt 
filter press (Ovivo).

Up to 600,000 gpd of reclaim water can be sent 
to a holding tank for reuse in parks, sports fields 
and the municipal golf course. “All the water reuse 
occurs between March and September. The rest of 
the year we discharge to wetland,” says Lopez.

Both plants can pose challenges. “The trickling 
filter is an older plant, and although it is easier to 
operate, there are maintenance issues,” says Lopez. 
At the activated sludge plant, the belt press dewater-
ing process with polymer addition can be challeng-

ing at times: “We have been trying different vendors 
for our polymer to see which ones work best.”

ALWAYS LEARNING
Baca and Lopez spent a lot of time learning 

their areas of expertise. In the lab, Baca was chal-
lenged to perform all operational and regulatory 
sample testing, staying on top of reporting paper-
work for state and federal permits, and equipment 
calibration. “Some lab machines are touchy, and one 
little thing can throw them off,” she says.

For Lopez, the main hurdle was learning the 
activated sludge process. He and the other operators 
received classroom and hands-on training from 

equipment vendors. Lopez also received hands-on training from superin-
tendent Ayers, whose 25 years’ experience with activated sludge plants 
helped all the operators understand the new plant’s performance and 
limitations.

A typical day for Lopez includes inspecting belts and pumps, wasting 
sludge, monitoring and adjusting the process as necessary, working with 
composting, doing routine rounds, checking SCADA data and performing 
preventive maintenance.

Los Alamos Wastewater Treatment Plant  
PERMIT AND PERFORMANCE
 PERMIT EFFLUENT
 (monthly average) (average)

BOD 30 mg/L 3.46 mg/L

TSS 30 mg/L  4.62 mg/L

E. coli 126/100 ml 11.61/100 ml

Total nitrogen 10 mg/L 4.72 mg/L

Copper 28.5 mg/L 9.10 mg/L

White Rock Wastewater Treatment Plant  
PERMIT AND PERFORMANCE
 PERMIT EFFLUENT
 (monthly average) (average)

BOD 30 mg/L 19.35 mg/L

TSS  30 mg/L  17.78 mg/L

E. coli 126/100 ml 17.64/100 ml

Total nitrogen 30 mg/L 20.45 mg/L

‘‘We operate a biological nitrification/denitrification process, so the bugs react differently to  

temperature changes. What works well in the warm summer months may not work at all  

in the coldest months. We have to be constantly monitoring and adjusting our process.”
CHRIS LOPEZ

(continued)

nance. “My mentors are Santiago Martinez, my supervisor, and Jeff Ayers, 
plant superintendent,” says Lopez. “There was a lot of hands-on training.”

 
RUNNING TWO PLANTS

Today, Baca and Lopez work closely together at the White Rock trick-
ling filter and Los Alamos activated sludge plants. “I work Monday through 
Friday in the lab and help out with operations when needed,” says Baca. “I 
also rotate on weekends with the other two senior operators.” Besides Baca 
and Lopez, the department team includes:

• Roland Dixon, senior operator, 16 years
• Ellis Nevarez Jr., operator, five years
• Marcos Ocanas, operator, one month
• Jeremy Martinez, apprentice I, two years
• Larry Naranjo, apprentice II, two years
All operators divide their time between the two plants, which are 6 

miles apart.
The trickling filter plant (0.8 mgd design, 0.3 mgd average) serves 6,000 

residents of White Rock. Two parallel treatment trains each include a grit 
settling channel, a primary clarifier, a cobble rock media trickling filter and 
a secondary clarifier. Flow is combined at a serpentine chlorine contact 
chamber, and the effluent is discharged to the Rio Grande or sent to reuse.

Reuse water flows to a lined holding pond for use on ball fields and in 
town parks. Effluent for discharge is dechlorinated and the flow is measured 
with a Parshall flume staff gauge and ultrasonic totalizing meter (Evoqua 
Water Technologies). The primary sludge is hauled to the Los Alamos 
plant’s headworks and added to that plant’s biosolids for composting.

WEEKEND FUN
When he’s not working at the White Rock and Los Alamos 

wastewater treatment plants, Chris Lopez likes to create things out 
of wood. “I have a woodworking shop at home, and I make 
cabinets or furniture in the evenings and on weekends. I use 
mostly pine and oak,” he says.

He worked as a carpenter for 10 years before entering the 
wastewater field. While he mostly makes things for himself, he also 
sells items. He credits his uncle for teaching him woodworking.

While he plans to do woodworking full time when he retires,  
he wants to keep his hand in the water treatment field: “I might 
help a local small system operate its package wastewater treat-
ment plant — something to keep my skills up and help out in the 
community.”

Jennifer Baca enjoys weekend trips to the mountains on her 
three-wheeled motorcycle. “I ride my trike just on weekends 
during the warmer months, and I enjoy going through the New 
Mexico and Colorado mountains,” she says.

She has been riding for about 10 years with family and friends. 
“I took the motorcycle safety class on a regular bike and passed it, 
but out on the street I felt more comfortable on a trike.” She also 
enjoys spending time with her family and taking her niece to 
ballet, flamenco and gymnastics classes.

Jennifer Baca and Chris Lopez appreciate the team atmosphere at their facility 
that helps them perform effectively.



tpomag.com    August 2014   17

The activated sludge plant (1.4 mgd design, 0.9 mgd average) serves 
12,000 residents of Los Alamos. After screening and grit removal, influent 
is sent to an anoxic selector basin, then to two extended aeration basins 
equipped with fine-bubble disc diffusers (Sanitaire). The flow passes 
through two secondary clarifiers and a UV disinfection system (TrojanUV). 
From there, it is either treated with a chlorine disinfection system (MIOX) 
and sent to a holding tank for reuse, or discharged to a neighboring wetland. 
Biosolids are treated in an aerobic digester (Ovivo) and dewatered on a belt 
filter press (Ovivo).

Up to 600,000 gpd of reclaim water can be sent 
to a holding tank for reuse in parks, sports fields 
and the municipal golf course. “All the water reuse 
occurs between March and September. The rest of 
the year we discharge to wetland,” says Lopez.

Both plants can pose challenges. “The trickling 
filter is an older plant, and although it is easier to 
operate, there are maintenance issues,” says Lopez. 
At the activated sludge plant, the belt press dewater-
ing process with polymer addition can be challeng-

ing at times: “We have been trying different vendors 
for our polymer to see which ones work best.”

ALWAYS LEARNING
Baca and Lopez spent a lot of time learning 

their areas of expertise. In the lab, Baca was chal-
lenged to perform all operational and regulatory 
sample testing, staying on top of reporting paper-
work for state and federal permits, and equipment 
calibration. “Some lab machines are touchy, and one 
little thing can throw them off,” she says.

For Lopez, the main hurdle was learning the 
activated sludge process. He and the other operators 
received classroom and hands-on training from 

equipment vendors. Lopez also received hands-on training from superin-
tendent Ayers, whose 25 years’ experience with activated sludge plants 
helped all the operators understand the new plant’s performance and 
limitations.

A typical day for Lopez includes inspecting belts and pumps, wasting 
sludge, monitoring and adjusting the process as necessary, working with 
composting, doing routine rounds, checking SCADA data and performing 
preventive maintenance.

Los Alamos Wastewater Treatment Plant  
PERMIT AND PERFORMANCE
 PERMIT EFFLUENT
 (monthly average) (average)

BOD 30 mg/L 3.46 mg/L

TSS 30 mg/L  4.62 mg/L

E. coli 126/100 ml 11.61/100 ml

Total nitrogen 10 mg/L 4.72 mg/L

Copper 28.5 mg/L 9.10 mg/L

White Rock Wastewater Treatment Plant  
PERMIT AND PERFORMANCE
 PERMIT EFFLUENT
 (monthly average) (average)

BOD 30 mg/L 19.35 mg/L

TSS  30 mg/L  17.78 mg/L

E. coli 126/100 ml 17.64/100 ml

Total nitrogen 30 mg/L 20.45 mg/L

‘‘We operate a biological nitrification/denitrification process, so the bugs react differently to  

temperature changes. What works well in the warm summer months may not work at all  

in the coldest months. We have to be constantly monitoring and adjusting our process.”
CHRIS LOPEZ

(continued)

nance. “My mentors are Santiago Martinez, my supervisor, and Jeff Ayers, 
plant superintendent,” says Lopez. “There was a lot of hands-on training.”

 
RUNNING TWO PLANTS

Today, Baca and Lopez work closely together at the White Rock trick-
ling filter and Los Alamos activated sludge plants. “I work Monday through 
Friday in the lab and help out with operations when needed,” says Baca. “I 
also rotate on weekends with the other two senior operators.” Besides Baca 
and Lopez, the department team includes:

• Roland Dixon, senior operator, 16 years
• Ellis Nevarez Jr., operator, five years
• Marcos Ocanas, operator, one month
• Jeremy Martinez, apprentice I, two years
• Larry Naranjo, apprentice II, two years
All operators divide their time between the two plants, which are 6 

miles apart.
The trickling filter plant (0.8 mgd design, 0.3 mgd average) serves 6,000 

residents of White Rock. Two parallel treatment trains each include a grit 
settling channel, a primary clarifier, a cobble rock media trickling filter and 
a secondary clarifier. Flow is combined at a serpentine chlorine contact 
chamber, and the effluent is discharged to the Rio Grande or sent to reuse.

Reuse water flows to a lined holding pond for use on ball fields and in 
town parks. Effluent for discharge is dechlorinated and the flow is measured 
with a Parshall flume staff gauge and ultrasonic totalizing meter (Evoqua 
Water Technologies). The primary sludge is hauled to the Los Alamos 
plant’s headworks and added to that plant’s biosolids for composting.

WEEKEND FUN
When he’s not working at the White Rock and Los Alamos 

wastewater treatment plants, Chris Lopez likes to create things out 
of wood. “I have a woodworking shop at home, and I make 
cabinets or furniture in the evenings and on weekends. I use 
mostly pine and oak,” he says.

He worked as a carpenter for 10 years before entering the 
wastewater field. While he mostly makes things for himself, he also 
sells items. He credits his uncle for teaching him woodworking.

While he plans to do woodworking full time when he retires,  
he wants to keep his hand in the water treatment field: “I might 
help a local small system operate its package wastewater treat-
ment plant — something to keep my skills up and help out in the 
community.”

Jennifer Baca enjoys weekend trips to the mountains on her 
three-wheeled motorcycle. “I ride my trike just on weekends 
during the warmer months, and I enjoy going through the New 
Mexico and Colorado mountains,” she says.

She has been riding for about 10 years with family and friends. 
“I took the motorcycle safety class on a regular bike and passed it, 
but out on the street I felt more comfortable on a trike.” She also 
enjoys spending time with her family and taking her niece to 
ballet, flamenco and gymnastics classes.

Jennifer Baca and Chris Lopez appreciate the team atmosphere at their facility 
that helps them perform effectively.



18     TREATMENT PLANT OPERATOR

F
IN

A
N

C
IN

G
 

A
V

A
IL

A
B

L
E

We do one thing to perfection — 
Dewater Liquid Waste!

»Pass the paint filter test in 24 hours
»No waiting, Equipment is in stock 

»Visitors welcome at our dewatering facilities

Don’t settle for less ... demand the best – ADS

AQUA-Zyme  
Disposal Systems

Call us at (979) 245-5656
zymme@aqua-zyme.com
www.aqua-zyme.com

DEWATERING
Dewatering Unit • Polymer Injection System  

Sludge Pump • Hoses • Working Platform • Hydraulic Trailer

Operational challenges include the wide daily and seasonal temperature 
variations of the high desert environment, which can dramatically affect 
treatment. “We operate a biological nitrification/denitrification process, so 
the bugs react differently to temperature changes,” Lopez says. “What 
works well in the warm summer months may not work at all in the coldest 
months. We have to be constantly monitoring and adjusting our process.”

Says Baca, “We have a total nitrogen limit of 10 mg/L. Every morning I 
run the ammonia nitrate test, and if it’s close to the limit, I tell the operators 
to adjust the airflow into the aeration basins.”

 
BETTER BIOSOLIDS

Lopez and Baca have been 
learning a lot about solids process-
ing and composting at the activated 
sludge plant. “We also composted 
the solids at the old trickling filter 
plant, but the whole process is dif-
ferent at the new plant, where we 
compost the solids with manure 
and wood chips to produce Class A 
biosolids,” says Lopez. “We pro-
duce more biosolids, and it con-
tains much more water than at the 
old trickling filter plant.”

The first batch of Class A bio-
solids was distributed to county 
residents last May. Although Baca 

and Lopez are both certified in composting operations, Lopez does the bulk 
of the work for now. Once he has mastered the process, he will train the 
other operators. Baca mostly performs lab tests to document the process for 
state regulators.

Both operators found their awards gratifying. Nominated by Santiago 
Martinez, they didn’t know about the awards until they were asked to attend 
the ceremony. “We were both surprised and honored,” says Lopez. “They 
gave us each a plaque, and there was a banquet after the ceremony.”

Says Martinez, “Both Jennifer and Chris have shown strong initiative 
and dedication. When they see things that need to be done, they take it on 
without being told. If work is delaying their departure at the end of the day, 
they don’t complain but continue until the job is done.”

Baca and Lopez appreciate the plant operators’ team mentality. Says 
Baca, “We all have different years and levels of experience, and we all help 
each other out. Santiago is out there helping us, and so is Jeff [Ayers] when 
we need him.”

They also enjoy dealing with 
the public. Lopez observes, “We 
give a lot of plant tours to school 
groups, and it’s fun.” Baca leads 
tours of the lab, showing the kids 
the microorganisms and the differ-
ence between influent and effluent. 

Lopez offers advice to would-be 
operators: “If you are interested in 
the environment, you can do a lot 
of good working in this field. Many 
people out there don’t care about 
the environment or don’t think 
about it, but it’s an important part 
of the job and another reason I like 
what I do.”   

 
 

‘‘We have a total 

nitrogen limit of  

10 mg/L. Every morning 

I run the ammonia 

nitrate test, and if it’s 

close to the limit, I tell 

the operators to adjust 

the airflow into the 

aeration basins.”
JENNIFER BACA

Evoqua Water 
Technologies, LLC
815/623-2111
www.evoqua.com

MIOX Corporation
800/646-9426
www.miox.com

Ovivo USA, LLC
512/834-6000
www.ovivowater.com

Sanitaire – a Xylem Brand
855/995-4261
www.sanitaire.com

TrojanUV
888/220-6118
www.trojanuv.com

 featured 
  products from:

Featured in an article?

Make the
most of it!
REPRINTS AVAILABLE

We offer :
Hard copy color reprints
Electronic reprints

Visit tpomag.com/order/reprint.
for articles and pricing



Operational challenges include the wide daily and seasonal temperature 
variations of the high desert environment, which can dramatically affect 
treatment. “We operate a biological nitrification/denitrification process, so 
the bugs react differently to temperature changes,” Lopez says. “What 
works well in the warm summer months may not work at all in the coldest 
months. We have to be constantly monitoring and adjusting our process.”

Says Baca, “We have a total nitrogen limit of 10 mg/L. Every morning I 
run the ammonia nitrate test, and if it’s close to the limit, I tell the operators 
to adjust the airflow into the aeration basins.”

 
BETTER BIOSOLIDS
[...]
operators at the 7.5 mgd Plant 3 enacted a process sampling program that 
optimized chemical dosage. The 1.7 mgd Plant 2 freed up more than a mil-
lion gallons a day of drinking water by producing reclaim water for irriga-
tion and in-plant uses.

Winter Haven (Fla.) Wastewater Treatment  
Plants 2 and 3
BUILT: | Plant 2: 1971; Plant 3: 1977
POPULATION SERVED: | 75,000 customers
EMPLOYEES: | 12 operators, 4 maintenance crew
FLOWS: | Plant 2: 1.7 mgd; Plant 3: 7.5 mgd
TREATMENT LEVEL: | Tertiary by 2015  
TREATMENT PROCESS: | Activated sludge
RECEIVING WATER: | Plant 2: reclaimed; Plant 3: Peace River tributary
BIOSOLIDS: | Landfilled
ANNUAL BUDGET: | $8.8 million (operations and maintenance)
WEBSITE: | www.mywinterhaven.com
GPS COORDINATES: | Plant 2: Latitude: 28°03’13.49” N; 
 Longitude: 81°43’43.75” W
 Plant 3: Latitude: 27°57’08.12” N; 
 Longitude: 81°42’32.80” W

TWO ADVANCED TREATMENT PLANTS IN FLORIDA MAKE PROCESS AND FACILITY 
CHANGES THAT SAVE HUNDREDS OF THOUSANDS ON ELECTRICITY AND CHEMICALS

STORY: Trude Witham
PHOTOGRAPHY: Rob Herrera

The City of Winter Haven Wastewater Treatment Plant staff includes, from 
left, Carlos Brito, Plant 3 chief operator; Kim Hansell, utilities director; Terry 
Carver, Plant 2 chief operator; Frank O’Neal, Class B wastewater operator; 
Josh Best, operator trainee; Mike Graham, Class B operator; Jimmy Reddick, 
Class A operator; and Chris Shelton, Class C operator.



tpomag.com    August 2014   25

wastewater: PLANT
top performer

Up With

Efficiency WHEN THE CITY OF WINTER HAVEN UTILITY SERVICE
Department began an aggressive cost savings program in 2012, leaders 
made sure the operations staff was involved. The ongoing program at the 
city’s two wastewater treatment plants has saved nearly $110,000 on electric-
ity and $450,000 on chemicals. 

It didn’t come easy for the operations team in this central Florida city of 
34,000. “A lot of adjustments had to be made and a lot more sampling con-
ducted,” recalls Kim Hansell, department director. “We prepared them by 
saying, ‘This is the vision, and this is what we want to accomplish. If you do 
the sampling and make the adjustments, you will see the benefits.’ Once 
they started seeing results, they got really excited.”

Equipment modifications and upgrades helped save chemicals and elec-
tricity, while operational changes increased efficiency. Now the utility’s 12 
operators and four maintenance technicians are challenged to keep the 
plants running smoothly and stay on top of preventive maintenance, while 
monitoring and understanding how their decisions affect energy use. “It’s a 
question of optimizing and finding the right balance of efficiency and sus-
tainability — for example, understanding the electrical rate and how run-
ning equipment at peak usage times affects cost,” says Hansell.

So far, the team has met the challenge. For instance, over the past year, 
operators at the 7.5 mgd Plant 3 enacted a process sampling program that 
optimized chemical dosage. The 1.7 mgd Plant 2 freed up more than a mil-
lion gallons a day of drinking water by producing reclaim water for irriga-
tion and in-plant uses.

Winter Haven (Fla.) Wastewater Treatment  
Plants 2 and 3
BUILT: | Plant 2: 1971; Plant 3: 1977
POPULATION SERVED: | 75,000 customers
EMPLOYEES: | 12 operators, 4 maintenance crew
FLOWS: | Plant 2: 1.7 mgd; Plant 3: 7.5 mgd
TREATMENT LEVEL: | Tertiary by 2015  
TREATMENT PROCESS: | Activated sludge
RECEIVING WATER: | Plant 2: reclaimed; Plant 3: Peace River tributary
BIOSOLIDS: | Landfilled
ANNUAL BUDGET: | $8.8 million (operations and maintenance)
WEBSITE: | www.mywinterhaven.com
GPS COORDINATES: | Plant 2: Latitude: 28°03’13.49” N; 
 Longitude: 81°43’43.75” W
 Plant 3: Latitude: 27°57’08.12” N; 
 Longitude: 81°42’32.80” W

TWO ADVANCED TREATMENT PLANTS IN FLORIDA MAKE PROCESS AND FACILITY 
CHANGES THAT SAVE HUNDREDS OF THOUSANDS ON ELECTRICITY AND CHEMICALS

STORY: Trude Witham
PHOTOGRAPHY: Rob Herrera

The City of Winter Haven Wastewater Treatment Plant staff includes, from 
left, Carlos Brito, Plant 3 chief operator; Kim Hansell, utilities director; Terry 
Carver, Plant 2 chief operator; Frank O’Neal, Class B wastewater operator; 
Josh Best, operator trainee; Mike Graham, Class B operator; Jimmy Reddick, 
Class A operator; and Chris Shelton, Class C operator.



26     TREATMENT PLANT OPERATOR

Vaughan’s Rotamix System sets the standard for hydraulic mixing, providing the customer with 
lower operating and maintenance costs, more efficient breakdown of solids and Vaughan’s 
UNMATCHED RELIABILITY. It’s perfect for digesters, sludge storage tanks, equalization basins 
and other process or suspension type mixing applications.

- Over 1000 installations worldwide
- Optimizes solids contact with its unique “dual rotational zone” mixing pattern
- 10 Year Nozzle warranty

See videos, drawings, and details at ChopperPumps.com or call 888.249.CHOP

OPERATING INGENIOUSLY
Operators at Winter Haven’s two wastewater treatment plants 

have gone through two upgrades and an ongoing cost reduction 
program. They have also dealt with extreme weather. Their success 
through it all stems from experience and dedication.

For example, operator Jim Lang, who works at the city’s 
wastewater treatment Plant 2, found a way to make it easier to reach 
the return activated sludge pumps with a motor hoist. “He created a 
slide plate with pry holes,” says Kim Hansell, Utility Services 
Department director. “We slide the motor onto the plate with a pry 
bar so we can lift it with an engine hoist.”

Operators at Plant 3 came up with a process sampling program 
that reduces cost by allowing chemical dosage optimization. “By 
looking at the permit requirements and lab samples, they deter-
mined that changes had to be made at the plant to promote better 
spending habits and save money,” says Carlos Brito, chief operator.

Operators have also seen their share of rain events. Brito 
observes, “We’ve had heavy rainstorms that affected our inflow 
and infiltration, and although we have a program to address this 
and a generator to deal with power outages, it’s still a challenge.”

Three hurricanes proved especially challenging. “Everyone 
learned a lot from hurricanes Charley, Frances and Jeanne in 2004,” 
Hansell says. “We experienced extended power outages, and with 
192 lift stations, it was a challenge to maintain sewage flow. But we 
did very well.” The utility has since installed permanent generators 
at 32 regional pump stations and maintains a fleet of eight trailer-
mounted generators. “This will greatly improve our response to 
future storm events,” says Hansell.

The Plant 2 team includes Terry Carver, chief operator and 
industrial pretreatment coordinator (Class A wastewater certifica-
tion, 29 years at the plant); and operators Jonathan Adamson (Class 
A, 14 years), Jim Lang (Class B, 25 years), Steve Nicholson (Class C, 
10  years) and Miguel Thilus (Class C, one year).

Plant 3 team members are Brito (Class A, two years at the plant; 
14 years in the industry); operators Jimmy Reddick (Class A, 29 years), 
Frank O’Neal (Class B, 24 years), Mike Graham (Class B, 26 years), 
Chris Shelton (Class C, 15 years) and Marcus Hamilton (Class C, 
eight months); and operator trainee Josh Best. Terry Holley, Class A 
operator (four years) supervises the four-member maintenance staff.

Marcus Hamilton, Class C wastewater operator, cleans a bar screen (Huber Technology) in the plant headworks.

(continued)



Vaughan’s Rotamix System sets the standard for hydraulic mixing, providing the customer with 
lower operating and maintenance costs, more efficient breakdown of solids and Vaughan’s 
UNMATCHED RELIABILITY. It’s perfect for digesters, sludge storage tanks, equalization basins 
and other process or suspension type mixing applications.

- Over 1000 installations worldwide
- Optimizes solids contact with its unique “dual rotational zone” mixing pattern
- 10 Year Nozzle warranty

See videos, drawings, and details at ChopperPumps.com or call 888.249.CHOP

OPERATING INGENIOUSLY
Operators at Winter Haven’s two wastewater treatment plants 

have gone through two upgrades and an ongoing cost reduction 
program. They have also dealt with extreme weather. Their success 
through it all stems from experience and dedication.

For example, operator Jim Lang, who works at the city’s 
wastewater treatment Plant 2, found a way to make it easier to reach 
the return activated sludge pumps with a motor hoist. “He created a 
slide plate with pry holes,” says Kim Hansell, Utility Services 
Department director. “We slide the motor onto the plate with a pry 
bar so we can lift it with an engine hoist.”

Operators at Plant 3 came up with a process sampling program 
that reduces cost by allowing chemical dosage optimization. “By 
looking at the permit requirements and lab samples, they deter-
mined that changes had to be made at the plant to promote better 
spending habits and save money,” says Carlos Brito, chief operator.

Operators have also seen their share of rain events. Brito 
observes, “We’ve had heavy rainstorms that affected our inflow 
and infiltration, and although we have a program to address this 
and a generator to deal with power outages, it’s still a challenge.”

Three hurricanes proved especially challenging. “Everyone 
learned a lot from hurricanes Charley, Frances and Jeanne in 2004,” 
Hansell says. “We experienced extended power outages, and with 
192 lift stations, it was a challenge to maintain sewage flow. But we 
did very well.” The utility has since installed permanent generators 
at 32 regional pump stations and maintains a fleet of eight trailer-
mounted generators. “This will greatly improve our response to 
future storm events,” says Hansell.

The Plant 2 team includes Terry Carver, chief operator and 
industrial pretreatment coordinator (Class A wastewater certifica-
tion, 29 years at the plant); and operators Jonathan Adamson (Class 
A, 14 years), Jim Lang (Class B, 25 years), Steve Nicholson (Class C, 
10  years) and Miguel Thilus (Class C, one year).

Plant 3 team members are Brito (Class A, two years at the plant; 
14 years in the industry); operators Jimmy Reddick (Class A, 29 years), 
Frank O’Neal (Class B, 24 years), Mike Graham (Class B, 26 years), 
Chris Shelton (Class C, 15 years) and Marcus Hamilton (Class C, 
eight months); and operator trainee Josh Best. Terry Holley, Class A 
operator (four years) supervises the four-member maintenance staff.

Marcus Hamilton, Class C wastewater operator, cleans a bar screen (Huber Technology) in the plant headworks.

(continued)



28     TREATMENT PLANT OPERATOR

Effluent quality is excellent, too. Plant 2 averages 3.14 mg/L BOD and 
1.81 mg/L TSS; Plant 3 averages 2.05 mg/L BOD and 1.1 mg/L TSS.

MAJOR UPGRADES
Plant 2 was built in 1971 and Plant 3 in 1977. Plant 1 was decommissioned 

and converted to a lift station in 1979. A major upgrade to Plant 2 in 1991 added 
sand filters (INFILCO DEGREMONT) and a chlorine contact chamber to 
produce reclaimed water for irrigation. Two in-ground storage tanks help 
meet reclaimed water peak demands. Other major equipment in use at 
Plant 2 includes:

• Bar screens (Huber Technology) and grit removal system (Fluidyne Corp.)
• Clarifiers (drives by WesTech Engineering)
• Anoxic basin with EMU (WILO USA)
• Aeration blowers (Hoffman & Lamson)
• Return activated sludge and scum pumps (WEMCO)
• Sludge transfer pumps (Moyno)
• Biosolids belt press (PHOENIX Process Equipment Co.) with con-

veyor system (Keystone Conveyor Corp.)
• Deming effluent pumps (Crane Pumps & Systems)

In 1998, the clarifier gearboxes 
and sweep arms were replaced to 
improve efficiency. Ongoing clari-
fier rehabilitation includes struc-
tural improvements to the walkways 
and added safety features. The plant 
operates at 62 percent of its 1.7 mgd 
design capacity.

Plant 3 was upgraded from an 
activated sludge plant to an advanced 
treatment plant in 2008. The pro-
cess includes a post-anoxic zone 
with MicroC 2000 (Environmental 
Operating Solutions) as an alterna-

tive carbon source for denitrification, internal mixed liquor recycle, alum 
addition for phosphorus removal, filtration, chlorine contact, dechlorina-
tion and re-aeration.

The plant operates at 57 percent of its 7.5 mgd design capacity. Major 
equipment includes screening and degritting, blowers, aeration tanks, aero-
bic digester, biosolids thickener and belt press, clarifiers and chlorine con-
tact chamber. Effluent is discharged to a Peace River tributary; biosolids 
are digested, thickened, dewatered and landfilled.

 
ATTACKING COSTS

The utility’s cost reduction program has yielded impressive results. Plant 
3 used to operate two chlorine contact chambers with a total 380,000-gallon 
capacity and average contact time of 4.05 hours for 4.5 mgd. Closing one 
contact chamber reduced detention time to two hours, allowing less chlo-
rine to dissipate.

The plant team also installed new sodium bisulfate injectors in the re-
aeration basin to allow more complete mixing. “This has lowered our 
sodium bisulfate use and allowed us to turn off the re-aeration blower when 
the dissolved oxygen is above 6.0 mg/L,” says Carlos Brito, the plant’s chief 
operator. “Our limit is 5.0 mg/L.” Plant 3 also reduced chemical costs by:

• Manually adjusting alum and acetic acid based on in-house process 
control grab sample results.

• Adding nitrate and phosphate analyzers for automatic chemical 
adjustment.

• Updating the SCADA PLC with a trim factor that automatically 
adjusts the chlorine and sodium bisulfate dosage by up to 50 percent 
based on the chlorine residual.

• Switching from acetic acid to MicroC 2000, saving 65 percent annually.
• Tying the sand filter chlorine pumps to the SCADA so they are con-

trolled by effluent flow. This has reduced liquid chlorine use by about 
100 gallons.

The utility has reduced electrical costs by:
• Turning off three air conditioning units in the electrical building on 

cooler days.
• Updating the PLCs for effluent pump variable-frequency drives so 

they come on one at a time rather than two at a time.
• Shutting off the digester blowers during the day.
• Using only one aeration blower from winter to late spring.
“Last winter we found that we only needed one aeration blower, because 

the colder temperature lowers the wastewater a few degrees and allows the 
water to hold more oxygen,” says Hansell. “That helps with energy effi-
ciency in the winter.”

 
PRIMING THE PROCESS

The utility has also saved money with other process enhancements, including:
• Sending scum from the scum pits to the thickener instead of the digester.
• Turning off the return activated sludge pumps for an hour before 

wasting when the sludge blanket is less than 2 feet. This allows a 
thicker blanket to build so that less water is pumped and more solids 
are wasted into the thickener.

‘‘We can monitor 

phosphorus, nitrate 

and nitrite levels from 

10 sample spots. We 

have about a year and  

a half of data.” 
CARLOS BRITO

Carlos Brito,  
Plant 3 chief operator

(continued)



tpomag.com    August 2014   29

Effluent quality is excellent, too. Plant 2 averages 3.14 mg/L BOD and 
1.81 mg/L TSS; Plant 3 averages 2.05 mg/L BOD and 1.1 mg/L TSS.

MAJOR UPGRADES
Plant 2 was built in 1971 and Plant 3 in 1977. Plant 1 was decommissioned 

and converted to a lift station in 1979. A major upgrade to Plant 2 in 1991 added 
sand filters (INFILCO DEGREMONT) and a chlorine contact chamber to 
produce reclaimed water for irrigation. Two in-ground storage tanks help 
meet reclaimed water peak demands. Other major equipment in use at 
Plant 2 includes:

• Bar screens (Huber Technology) and grit removal system (Fluidyne Corp.)
• Clarifiers (drives by WesTech Engineering)
• Anoxic basin with EMU (WILO USA)
• Aeration blowers (Hoffman & Lamson)
• Return activated sludge and scum pumps (WEMCO)
• Sludge transfer pumps (Moyno)
• Biosolids belt press (PHOENIX Process Equipment Co.) with con-

veyor system (Keystone Conveyor Corp.)
• Deming effluent pumps (Crane Pumps & Systems)

In 1998, the clarifier gearboxes 
and sweep arms were replaced to 
improve efficiency. Ongoing clari-
fier rehabilitation includes struc-
tural improvements to the walkways 
and added safety features. The plant 
operates at 62 percent of its 1.7 mgd 
design capacity.

Plant 3 was upgraded from an 
activated sludge plant to an advanced 
treatment plant in 2008. The pro-
cess includes a post-anoxic zone 
with MicroC 2000 (Environmental 
Operating Solutions) as an alterna-

tive carbon source for denitrification, internal mixed liquor recycle, alum 
addition for phosphorus removal, filtration, chlorine contact, dechlorina-
tion and re-aeration.

The plant operates at 57 percent of its 7.5 mgd design capacity. Major 
equipment includes screening and degritting, blowers, aeration tanks, aero-
bic digester, biosolids thickener and belt press, clarifiers and chlorine con-
tact chamber. Effluent is discharged to a Peace River tributary; biosolids 
are digested, thickened, dewatered and landfilled.

 
ATTACKING COSTS

The utility’s cost reduction program has yielded impressive results. Plant 
3 used to operate two chlorine contact chambers with a total 380,000-gallon 
capacity and average contact time of 4.05 hours for 4.5 mgd. Closing one 
contact chamber reduced detention time to two hours, allowing less chlo-
rine to dissipate.

The plant team also installed new sodium bisulfate injectors in the re-
aeration basin to allow more complete mixing. “This has lowered our 
sodium bisulfate use and allowed us to turn off the re-aeration blower when 
the dissolved oxygen is above 6.0 mg/L,” says Carlos Brito, the plant’s chief 
operator. “Our limit is 5.0 mg/L.” Plant 3 also reduced chemical costs by:

• Manually adjusting alum and acetic acid based on in-house process 
control grab sample results.

• Adding nitrate and phosphate analyzers for automatic chemical 
adjustment.

• Updating the SCADA PLC with a trim factor that automatically 
adjusts the chlorine and sodium bisulfate dosage by up to 50 percent 
based on the chlorine residual.

• Switching from acetic acid to MicroC 2000, saving 65 percent annually.
• Tying the sand filter chlorine pumps to the SCADA so they are con-

trolled by effluent flow. This has reduced liquid chlorine use by about 
100 gallons.

The utility has reduced electrical costs by:
• Turning off three air conditioning units in the electrical building on 

cooler days.
• Updating the PLCs for effluent pump variable-frequency drives so 

they come on one at a time rather than two at a time.
• Shutting off the digester blowers during the day.
• Using only one aeration blower from winter to late spring.
“Last winter we found that we only needed one aeration blower, because 

the colder temperature lowers the wastewater a few degrees and allows the 
water to hold more oxygen,” says Hansell. “That helps with energy effi-
ciency in the winter.”

 
PRIMING THE PROCESS

The utility has also saved money with other process enhancements, including:
• Sending scum from the scum pits to the thickener instead of the digester.
• Turning off the return activated sludge pumps for an hour before 

wasting when the sludge blanket is less than 2 feet. This allows a 
thicker blanket to build so that less water is pumped and more solids 
are wasted into the thickener.

‘‘We can monitor 

phosphorus, nitrate 

and nitrite levels from 

10 sample spots. We 

have about a year and  

a half of data.” 
CARLOS BRITO

Carlos Brito,  
Plant 3 chief operator

(continued)



30     TREATMENT PLANT OPERATOR

• Decanting the biosolids thickener so that less phosphorus in the super-
natant is recycled back to the plant, saving on chemicals.

• Decanting the digester to use space more efficiently for biosolids treatment.
• Running the belt press on second and third shifts to use cheaper off-